> o <=

ACCESSORIES

Dobinsons

Part#

BW80-4121

®

i
@ | |

| | .ﬂfw‘ |
® |

Bracket, 2Pcs.

| L
[ = =
—‘_'f::' | | 3

Spacer, 1Pc.

Bracket, 1Pc.

@

®

Bolt M12 x 1.25 x 50, 4Pcs.

Bolt M12 x 1.5 x 35, 6Pcs.

Spring Washer M12, 14Pcs.

®

Square Washer M12, 14Pcs.

5 =
= i~ o L .
s

Panel Bracket, 1Set R,L

Edging Rubber 30 CM, 2 Pcs

Edging Rubber 55 CM, 2 Pcs




Dobinsons
x Part#

ACCESSORIES BWS80-4121

W\ il
W—_ 1
\

,— Tuck Frame




- Take off a rear plastic bumper.

S

7 [

B | e A

- Installed a left panel bracket.(No.10)

= | - Installed a right panel bracket.(No.10)

- After fitted the plastic cover body's brackets.

| - Refitted a plastic body cover.




FITTING PROCEDURE

- Refitted the holder of back door.

- Installation the left & right brackets.

| - Installed a rear bar.

- After fitted a middle mounting.




FITTING PROCEDURE

- Put the bearring on axles.

- After installation the swing arms.

- Cover rubber for end the bar.

g Complete installed on Prado 120




	1
	2
	img151
	img152
	img153

